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1 Material description

According to the client, the building product to be tested is a colourless, transparent PVC film in the thick-
nesses 0.8 mm and 1.0 mm. This PVC film is used in practice in awnings and pavilions according to the
client.

2 Material parameters

=1 Parameters provided by the client
(1) PVC film clear:800 um (Uv Ht Fr)
(2) PVC film clear:1000 um (Uv Ht Fr)

Additional information on the building product described above was not provided to the test centre.

2.2 Parameters determined by the test centre
(1) PVC film

Thickness: approx. 0.79 mm

Area density: approx. 0.8 kg/m?
(2) PVC film

Thickness: approx. 0.98 mm

‘Area density: approx. 1 kg/m?
3 Sample production

The building product described above was delivered by the client and cut to the following sizes by em-
ployees of the test centre:

(1) 1 piece 190 mm x 90 mm x ty, mm (longitudinal direction)
(2) 1¢piece 190 mm x 90 mm x ty mm (transverse direction)
(3) 1 piece 190 mm x 90 mm X t; mm (longitudinal direction)
(4) 1 piece 190 mm x 90 mm Xx ty, mm (transverse direction)
(5) 3 pieces 230 mm x 90 mm x t, mm (longitudinal direction)
(6) 3 pieces 230 mm x 90 mm x ty mm (transverse direction)
(7) 3 pieces 230 mm x 90 mm x t;; mm (longitudinal direction)
(8) 3 pieces 230 mm x 90 mm x tg; mm (transverse direction)

whereby ty is the smallest sample thickness and tgy the largest sample thickness.

4 Test execution

=
Before the test, the samples and the filter paper were conditioned in accordance
with DIN 4102-1:1998-05, section 6.2.3.2 and section 6.2.6.2.

The tests were performed in accordance with DIN 4102-1:1998-05, section 6.2.5.3.

The flame exposure time was 15 s.
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5 Test results
Table1: Flame exposure acc. to DIN 4102-1:1998-05, section 6.5.2.3 of PVC film clear 800 um with a

thickness of approx. 0.8 mm and an area density of approx. 0.8 kg/m? in freely suspended sample arrange-
ment
Sample 1to 3: flame exposure in middle 40 mm above lower edge in longitudinal direction

Sample 4to 6: flame exposure in middle 40 mm above lower edge in transverse direction

Test results

Data acc. to DIN 4102-1:1998-05 Sample no.
p I 2 3 4 5 6
Inflammation [s] 2 2 3 3 2 2
Highest flame height [mm] 70 80 70 90 80 70
Time of occurrence [s] 13 i 4 11 15 12 12
Flame tip on measuring mark [s] 4 4 s A Ui 7
i N | s [ 5 | w [ ® | o
C°“““::§ o ti‘;'t“ iiond [s] 1. /. /. /. n /.
Ignition of the filter paper [s] A. il i o 7 o

Appearance of samples after fire tests: g

The samples were damaged on the side exposed to the flame over a maximum length of up to 40 mm and on
the lower edge up to a maximum width of 15 mm.

There were no flaming droplets/particles.

Development of smoke (visual): low moderate strong very strong

.I. no occurrence of the event
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Table 2: Flame exposure acc. to DIN 4102-1:1998-05, section 6.2.5.2 of PVC film clear 800 ym with a
thickness of approx. 0.8 mm and an area density of approx. 0.8 kg/m?* in freely suspended sample arrange-
ment
Sample 1: flame exposure of critical point of flame in middle on the lower edge in a longitu-
dinal direction

Sample 2: flame exposure of critical point of flame in middle on the lower edge in
a transverse direction

Test results

Data acc. to DIN 4102-1:1998-05 Sample no.
4 2 - - - "
Inflammation [s] 1 1 - - - 2
Highest flame height [mm] 60 70 - - - -
Time of occurrence [s] 7 8 - < - :
Flame tip on measuring mark [s] € € - - - -
e, T [ s | . | | <]
Contm::; 3 tk::;n after (s] N /. f i f J
Ignition of the filter paper [s] A 1 E - - -
Appearance of samples after fire tests: -

The samples were damaged on the side exposed to the flame over a maximum length of up to 40 mm and on
the lowgr edge up to a maximum width of 15 mm.

There were no flaming droplets/particles.

Development of smoke (visual): low moderate strong very strong

/. no occurrence of the event
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Table 3: Flame exposure acc. to DIN 4102-1:1998-05, section 6.5.2.3 of PVC film clear 1000 um with a
thickness of approx. 1.0 mm and an area density of approx. 1.0 kg/m? in freely suspended sample arrange-
ment

Sample 1to 3: flame exposure in middle 40 mm above lower edge in longitudinal direction

Sample 4 to 6: flame exposure in middle 40 mm above lower edge in transverse direction

Test results

Data acc. to DIN 4102-1:1998-05 Sample no.
1 2 3 “ 5 6
Inflammation [s] 3 // 2 3 2 3 3
Highest flame height [mm] 80 60 80 100 80 90
Time of occurrence [s] | 14 90 14 11 14 13
Flame tip on measuring mark [s] il4 i A. £z i &

Flame goes out before

reaching the meas. mark [s] " » = b bl w0
. Continues to burn after

¢ arndatinst [s] i ik Jd. ol L e
Ignition of the filter paper [s] & o L o g "

Appearance of samples after fire tests:

e samples were damaged on the side exposed to the flame over a maximum length of up to 40 mm and on
lower edge up to a maximum width of 15 mm. '
ere were no flaming droplets/particles.

Development of smoke (visual): low moderate strong very strong

- /. no occurrence of the event
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Table 4: Flame exposure acc. to DIN 4102-1:1998-05, section 6.2.5.2 of PVC film clear 1000 um with a
thickness of approx. 1.0 mm and an area density of approx. 1.0 kg/m? in freely suspended sample arrange-
ment

Sample 1: flame exposure of critical point of flame in middle on the lower edge in a longitu-
dinal direction
Sample 2: flame exposure of critical point of flame in middle on the lower edge in
a transverse direction
Test results
Data acc. to DIN 4102-1:1998-05 Sample no.
1 /// 2 -
Inflammation [s] 3 3 - - - -
Highest flame height [mm] 80 90 - - - -
Time of occurrence [s] 14 13 - - - -
Flame tip on measuring mark [s] . ks - - - -
.Flame goes out before
reaching the meas. mark [s] o b ; i g i
Continues to burn after
end of test [s] o = ) b i g
Ignition of the filter paper [s] i o - = - -

Appearance of samples after fire tests: -

The samples were damaged on the side exposed to the flame over a maximum length of up to 40 mm and on
the lower edge up to a maximum width of 15 mm.

There were no flaming droplets/particles.

Development of smoke (visual): low moderate strong very strong

/. no occurrence of the event

6 Evaluation

The PVC film clear in the thickness 0.8 mm and 1.0 mm as well as the area density of 0.8 kg/m? and 1.0
kg/m?, satisfied the requirements for building materials in building material class B2 (normal inflammabil-
ity) acc. to DIN 4102-1:1998-05, section 6.2.

The material is classified as burning without producing flaming particles (droplets) in the test in accor-
with DIN 4102-1:1998-05, section 6.2.6.

fire behaviour may change in combination with other building materials.
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? Notes

In German construction supervision procedures, this test report serves as a basis for the prescribed cer-
tificate of usability.

The test report does not replace a general appraisal verification certificate of usability that may be re-
quired according to German construction supervision procedures. It only serves as a basis for the issue of
a general appraisal verification certificate.

This test report is not a certificate of usability approved by the building authorities.
The validity of this test report will expire on 18/05/2020.

The results of the tests refer exclusively to the test items described herein and not to other items of the

same variety. ,
b " 4
7

Leipzig, 20 May 2015

Dipl.-Ing. S. Hauswaldt Dipl.-Phys. G. Brinkmann M. Claus
Head of Division Head of the Testing Office Person in charge
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Calle Apolo, 101

DIN 4102-1:1998-05*

08228 TERRASSA (Barcelona) Spain

Prafung auf  Normalentflammbarkeit  (Baustoffklasse @ B2) nach

PVC-Folien Clear 800 um Uv Ht Fr und
PVC-Folien Clear 1000 um Uv Ht Fr
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Dieses Dokument besteht aus 7 Seiten.

PVC-Folien Clear 1000 um Uv Ht Fr
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en Zustimmung der MFPA Leigzig GmbH. Als rechtsverbindliche Form gilt die deutsche Schriftform mit Originalunter-

die Allgemeinen Geschaftsbedingungen (AGB) der MFPA Leipzig GmbH.
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» 17025 akkreditiertes Pruflaboratorium. Die Akkre-
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Nach Landesbauordnung (SAC 02) anerkannte und
nach Bauproduktenverordnung (NB 0800) notifizierte
PUZ-Stelle.

Gesellschaft fur Materialforschung und Prifungsanstalt fur das
Bauwesen Leipzig mbH (MFPA Leipzig GmbH)

Sitz: Hans-Weigel-Str. 2b — 04319 Leipzig/Germany
Geschaéftsfuhrer:  Prof. Dr.-Ing. Frank Dehn
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USt-Id Nr.: DE 813200649

Tel.: +49 (0) 341 - 6582-0

Fax: +49 (0) 341 - 6582-135
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Materialbeschreibung

Bei dem zu prufenden Bauprodukt handelte es sich nach Angaben des Auftraggebers um eine farblos,
ransparente PVC-Folie in den Dicken 0,8 mm bzw. 1,0 mm. Nach Angeben des Auftraggebers kommt
die PVC-Folie in der Praxis bei Markisen und Pavillons zum Einsatz.

Materialkennwerte

Ubermittelte Kennwerte durch den Auftraggeber

PVC-Folie Clear: 800 um (Uv Ht Fr)

PVC-Folie Clear: 1000 pm (Uv Ht Fr)

Weitere Angaben zum oben beschriebenen Bauprogukt lagen der Prifstelle nicht vor.

Ermittelte Kennwerte durch die Priifstelle

PVC-Folie %
Dicke: ca. 0,79 mm
Flachenmasse: ca. 0,8 kg/m?

PVC-Folie:

Dicke: ca. 0,98 mm
I Flachenmasse: ca. 1 kg/m?

Probenherstellung

as oben beschriebene Bauprodukt wurde vom Auftraggeber angeliefert und von Mitarbeitern der Pruf-
elle auf folgende Mal3e zugeschnitten:

1 Stack 190 mm x 90 mm x ty mm (Langsrichtung)

1 Stuck 190 mm x 90 mm x ty mm (Querrichtung)

1 Stuck 190 mm x 90 mm x tg mm (L&ngsrichtung)

1 Stuck 190 mm x 90 mm x ty mm (Querrichtung)

3 Stuck 230 mm x 90 mm X ty, mm (Langsrichtung)

3 Stiick 230 mm x 90 mm X tq mm (Querrichtung)

3 Stick 230 mm x 90 mm x tg, mm (Langsrichtung)

. 3 Stiick 230 mm x 90 mm x tg mm (Querrichtung)

abei ist ty die kleinste Probendicke und ty die gréRte Probendicke. i

Versuchsdurchfiihrung

 der Prafung wurden die Proben und das Filterpapier nach DIN 4102-1:1998-05,
hnitt 6.2.3.2 und Abschnitt 6.2.6.2 konditioniert.

chfthrung der Versuche erfolgte nach DIN 4102-1:1998-05, Abschnitt 6.2.5.3.

ammungsdauer betrug 15 s.
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Priifergebnisse

‘abelle 1:  Beflammung nach DIN 4102-1:1998-05, Abschnitt 6.5.2.3 an PVC-Folie Clear 800 pym mit einer
cke von ca. 0,8 mm sowie einer Flichenmasse von ca. 0,8 kg/m? in freihdngender Probenanordnung

Probe 1 bis 3: Beflammung mittig 40 mm tber der unteren Kante in Langsrichtung
Probe 4 bis 6: Beflammung mittig 40 mm tber der unteren Kante in Querrichtung
Prifergebnisse
Angaben gemaR DIN 4102-1:1998-05 Probe Nr.
1 2 3 4 5 6
p
g
Entflammung [s] 2 2 3 3 2 2
GréRte Flammenhodhe [mm] 70 80 70 90 80 70
Zeitpunkt des Auftretens [s] 13 12 1 16 12 12
Flammenspitze an Messmarke [s] gL 7 gl ol ol il
Erléschen der Flamme vor
Erreichen der Messmarke [s] Lid 15 15 15 19 18
Weiterbrennen nach
NVersiiissnds [s] 7 A 2 . il s
Entzlindung des Filterpapiers [s] v il . £ ol A

sehen der Proben nach den Brandversuchen:

l;roben waren auf der beflammten Seite auf einer Ldnge bis zu maximal 40 mm und an der Unterkante auf
ner Breite bis zu maximal 15 mm geschéadigt.

in brennéndes Abfallen / Abtropfen trat nicht auf.

Rauchentwicklung (visuell): gering maRig stark sehr stark

Auftreten des Ereignisses
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2: Beflammung nach DIN 4102-1:1998-05, Abschnitt 6.2.5.2 an PVC-Folie Clear 800 ym mit einer
von ca. 0,8 mm sowie einer Flichenmasse von ca. 0,8 kg/m?* in freihdngender Probenanordnung

Probe 1: Beflammung des kritischsten Flammenpunktes mittig an der unteren Kante in
Langsrichtung
Probe 2: Beflammung des kritischsten Flammenpunktes mittig an der unteren Kante in
Querrichtung
Prufergebnisse
Angaben gemafR DIN 4102-1:1998-05 Probe Nr.
1 2 . . v .
p,
Entflammung [s] 1 1 - - 4 g
GréRte Flammenhéhe [mm] 60 70 - - - -
Zeitpunkt des Auftretens [s] 7 8 - - - -
Flammenspitze an Messmarke [s] i) iR - - - -
Erléschen der Flamme vor
~ Erreichen der Messmarke [s] » 5 B ) ) ;
Weiterbrennen nach [s] / /
Versuchsende i e g X il ;
Entziindung des Filterpapiers [s] oL v - - - -

ssehen der Proben nach den Brandversuchen:
Proben waren auf der beflammten Seite auf einer Lénge bis zu maximal 40’mm und an der Unterkante auf
er Breite bis zu maximal 15 mm geschédigt.

n brenn‘endes Abfallen / Abtropfen trat nicht auf.

Rauchentwicklung (visuell): gering maRig sta sehr stark

cein Auftreten des Ereignisses
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elle 3: Beflammung nach DIN 4102-1:1998-05, Abschnitt 6.5.2.3 an PVC-Folie Clear 1000 um mit einer
ke von ca. 1,0 mm sowie einer Flichenmasse von ca. 1,0 kg/m? in freihdngender Probenanordnung
Probe 1 bis 3: Beflammung mittig 40 mm Gber der unteren Kante in Langsrichtung

Probe 4 bis 6: Beflammung mittig 40 mm Uber der unteren Kante in Querrichtung

»
Prufergebnisse
. Angaben geménR DIN 4102-1:1998-05 Probe Nr.

1 2 3 & 5 6
Entflammung [s] 3 y 2 3 2 3 3
GréRte Flammenhéhe [mm] 80 60 80 100 80 90
Zeitpunkt des Auftretens [s] ! ’14 90 14 14 14 13
Flammenspitze an Messmarke [s] 7 i I A 4 A
B | w| v | v w6 w |
et TR IR
Entzﬁndunlg des Filterpapiers [s] 4 & A i £ i€

sse en der Proben nach den Brandversuchen:

 Proben waren auf der beflammten Seite auf einer Lénge bis zu maximal 40 mm und an der Unterkante auf
er Breite bis zu maximal 15 mm geschédigt.

ennendes Abfallen / Abtropfen trat nicht auf.

RauEhentwicklung (visuell): gering maRig stark sehr stark

Auftreten des Ereignisses
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elle 4:  Beflammung nach DIN 4102-1:1998-05, Abschnitt 6.2.5.2 an PVC-Folie Clear 1000 pm mit
e von ca. 1,0 mm sowie einer Flichenmasse von ca. 1,0 kg/m? in freihdngender Probenanordnung

- Probe 1: Beflammung des kritischsten Flammenpunktes mittig an der unteren Kante in
Langsrichtung

Probe 2: Beflammung des kritischsten Flammenpunktes mittig an der unteren Kante in

Querrichtung
Prufergebnisse
Angaben gemaR DIN 4102-1:1998-05 Probe Nr.
1 2 -
7
Entflammung [s] 3 3 = = = 5
GréRte Flammenhodhe [mm] 80 90 - - - -
Zeitpunkt des Auftretens [s] 14 13 - - - -
Flammenspitze an Messmarke [s] i, A - - - -
Erléschen der Flamme vor
Erreichen der Messmarke [s] 15 15 i B E k
Weiterbrennen nach [s] / / ) ) N 2
Versuchsende =
Entziindung des Filterpapiers [s] £ o - - - -
sehen der Proben nach den Brandversuchen:
‘ e Proben waren auf der beflammten Seite auf einer Lange bis zu maximal 40 mm und an der Unterkante auf
er Breite bis zu maximal 15 mm geschédigt.
brennendes Abfallen / Abtropfen trat nicht auf.
Rauchentwicklung (visuell): gering maRig stark sehr stark

. kein Auftreten des Ereignisses

Bewertung

2 PVC-Folie Clear in den Dicken von 0,8 mm bzw. 1,0 mm sowie den Flachenmassen von 0,8 kg/m?
pzw. 1,0 kg/m?, erfullte die Anforderungen fur Baustoffe der Baustoffklasse B2 (normalentflammbar) nach
‘DIN 4102-1:1998-05, Abschnitt 6.2.

s Material gilt bei der Prufung nach DIN 4102-1:1998-05, Abschnitt 6.2.6 als nicht brennend abfallend
(abtropfend). 3

Verbindung mit anderen Baustoffen kann sich das Brandverhalten andern.




